PARTS LIST AND DIAGRAM

Part Description Qty Part Description Qty
1 |Retaining Ring (M20) 2 17 |[Set Screw 1
2 [Washer (M20) 2 18 [Upper Handle 1
3 |Front Wheel 2 19 [Lower Handle 1
4 |Frame 1 20 |Screw (M6X35) 1
5 |Nut (M16) 4 21 [U-Joint 1
6 |Washer (M16) 4 22 |Hydraulic Unit 1
7 [Screw (M5X12) 4 23 |[Spring 2
8 [Rear Caster Assembly 2 24 |Retaining Ring (M22) 2
9 |Screw (M10X20) 4 25 |Hydraulic Unit Adaptor 1
10 [Washer (M10) 4 26 |Pin (A4x55) 1
11 |Bolt 2 27 |Retaining Ring (M25) 2
12 |Washer (M18) 2 28 |Lift Arm Shaft 1
13 [Retaining Ring (M12) 1 29 |Cover Plate 1
14 |Handle Socket Roller 1 30 |Saddle 1
15 [Handle Socket 1 31 |[Saddle Screw 1
16 [Shaft 1 32 |Handle Bumper 1
y 27
— 28
26 25 24
/ / B2

i
y R I3
<7 “‘_0
'y*vl T HAD
A (7€,
C N
- \'_,,

S

@ =N
. \20 N—""
15
16 17 ~19
d 18
\N~—— \l/
32
¥ LT

customerservice@focus-ontools.com 5



